



# DILLARD'S INC TEST REPORT

(6510)118-0039

Page 1 of 4





**BUREAU  
VERITAS**

# DILLARD'S INC TEST REPORT

**TO : MAD ENGINE, INC.  
13100 GREGG STREET  
POWAY, CA, 92064**

**ATTN : JHALA PRANALI  
JOHN STARLING**

**LAB NO.:** (6510) 118-0039  
**DATE IN:** April 27, 2010  
**DATE OUT:** May 3, 2010  
**DEPARTMENT:** 0465  
**NO. OF WORKING DAYS:** 4  
**PAGE 2 OF 4**

**OVERALL RATING**

**GOOD** \_\_\_\_\_ **X**  
**MARGINAL** \_\_\_\_\_  
**FAIL** \_\_\_\_\_

**CHILD SAFETY SUPPLEMENT: N/A**

<b>Vendor:</b>	3314400	<b>Agent:</b>	MAD ENGINE, INC.
<b>P.O. No.:</b>	0072396900	<b>Factory/Manufacturer:</b>	3314402-MAD ENGINE, INC./ MAD ENGINE, INC.
<b>Sample Description:</b>	NVY-SMASHING RATS	<b>Style No.:</b>	ST4KW230B
<b>Color:</b>	NAVY HEATHER	<b>Country of Origin:</b>	UNITED STATES
<b>Claimed Fabric Weight:</b>	165 GSM	<b>Claimed Fabric Count:</b>	N/L
<b>Yarn Size:</b>	30/1	<b>Size Range:</b>	10/12
<b>Season:</b>	S10		

<b>Sample Status:</b>	PRE-PRODUCTION
<b>Product Category:</b>	SCREEN PRINT TEE
<b>Test Requested:</b>	LEAD IN SURFACE COATING
<b>Previous Report No.:</b>	/

<b>Submitted Fiber Content:</b>	60% COTTON/40% POLYESTER
<b>Actual Fiber Content:</b>	N/R
<b>Suggested Fiber Content:</b>	N/R
<b>Submitted Care Instruction(s):</b>	MACHINE WASH COLD, WITH LIKE COLORS, ONLY NON-CHLORINE BLEACH WHEN NEEDED, TUMBLE DRY LOW, DO NOT IRON
<b>Suggested Care Instruction(s):</b>	N/R

TEST PROPERTY	GOOD	MARG	FAIL	COMMENTS
TOTAL LEAD CONTENT U.S. CPSC 16CFR 1303***	X			

\*\*\* This third party report was issued to certify the tested product complied with this rule, ban standard, or regulation.

*Linda Cuellar*

Client Specialist  
Linda Cuellar

For any **Administrative** questions please contact:

Tara Horton  
508-844-2741  
[tara.horton@us.bureauveritas.com](mailto:tara.horton@us.bureauveritas.com)

For any **Technical** questions please contact:

Cathy Rodrigues  
508-844-2742  
[cathy.rodrigues@us.bureauveritas.com](mailto:cathy.rodrigues@us.bureauveritas.com)

For any **Analytical** questions please contact:

Lillian Peregrina  
508-844-2993  
[Lillian.peregrina@us.bureauveritas.com](mailto:Lillian.peregrina@us.bureauveritas.com)

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
----------------------	---------------------	---------------------

**CPSIA TOTAL LEAD IN SURFACE COATING**  
(AOAC 974.02 MODIFIED)

Avy-Smashing Rats: Tagless:	<10ppm, <0.001%	MAX 90.0 PPM (0.009%)
Avy-Smashing Rats-Black Raised Print:	<10ppm, <0.001%	
Avy-Smashing Rats: Yellow Raised Print;	<10ppm, <0.001%	
Avy-Smashing Rats: Black/Dk. Green/Lt. Green:	<10ppm, <0.001%	
Avy-Smashing Rats: White:	<10ppm, <0.001%	